s=amranas. FCC RF Test Report Report No. : FR510904-02B

Summary of each worse mode

Mode Modulation Ch. (I,:\;qu) (dléa/ellm) (dléllln;';/tm) M(?jré;)m Pol. Z?/Zk Result Remark

802.11b 01 | 2389.95 43.29 54.00 -10.71 H AVERAGE | Pass | Band Edge
7 802.11b 01 | 4824.00 45.76 74.00 -28.24 Y, PEAK Pass Harmonic
8 802.11b 06 - - - - - - - Band Edge
8 802.11b 06 | 4874.00 45.77 54.00 -8.23 V  AVERAGE| Pass Harmonic
9 802.11b 11 | 248350 43.99 54.00 -10.01 H AVERAGE | Pass | Band Edge
9 802.11b 11 | 4924.00 45.18 74.00 -28.82 \Y PEAK Pass Harmonic
10 802.11g 01 | 2389.95 4852 54.00 -5.48 H AVERAGE | Pass | Band Edge
10 802.11g 01 | 9648.00 49.02 76.21 -27.19 Vv Peak Pass Harmonic
11 802.11g 06 - - - - - - - Band Edge
11 802.11g 06 | 9748.50 4841 77.43 -29.02 \Y Peak Pass Harmonic
12 802.11g 11 | 248350 46.56 54.00 -7.44 H AVERAGE | Pass | Band Edge
12 802.11g 11 | 9847.50  49.37 76.54 -27.17 \Y Peak Pass Harmonic
13 802.11ax HE20 | 01 | 2389.95 49.76 54.00 -4.24 H AVERAGE | Pass | Band Edge
13 802.11ax HE20 | 01 | 7239.00  51.50 76.92 -25.42 \Y Peak Pass Harmonic
14 802.11ax HE20 06 - - - - - - - Band Edge
14 802.11ax HE20 | 06 | 7311.00 = 40.71 54.00 -13.29 V  AVERAGE| Pass Harmonic
15 802.11ax HE20 | 11 | 2483.50  47.96 54.00 -6.04 H AVERAGE | Pass | Band Edge
15 802.11ax HE20 | 11 | 7386.00  45.33 74.00 -28.67 Y PEAK Pass Harmonic
16 802.11ax HE20 | 01 | 2369.80  43.90 54.00 -10.10 H AVERAGE | Pass | Band Edge
16 802.11ax HE20 01 - - - - - - - Harmonic
17 802.11ax HE20 | 01 | 2376.30 | 44.04 54.00 -9.96 H AVERAGE | Pass | Band Edge
17 802.11ax HE20 01 - - - - - - - Harmonic
18 802.11ax HE20 | 01 | 2389.95  44.19 54.00 -9.81 H AVERAGE | Pass | Band Edge
18 802.11ax HE20 01 - - - - - - - Harmonic
19 802.11ax HE20 | 11 | 2483.98 @ 43.08 54.00 -10.92 V  AVERAGE| Pass @ Band Edge
19 802.11ax HE20 11 - - - - - - - Harmonic
20 802.11ax HE20 | 11 | 2483.80  43.63 54.00 -10.37 H AVERAGE | Pass | Band Edge
20 802.11ax HE20 11 - - - - - - - Harmonic
21 802.11ax HE20 | 11 | 2483.50  43.87 54.00 -10.13 H AVERAGE | Pass | Band Edge
21 802.11ax HE20 11 - - - - - - - Harmonic
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7
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B FCCPART 15C B FCCPART 15C
50 /\/ \/\WM 50
1
i ST ! bkt
T s s us
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 235329 55.01 74.00 -18.99 42.69 32.11 6.65 32.44 6.0 114 207 PEAK 1 2412.00 111,88 ----vv -=nem- 99,21 32,35 674 3242 6.0 114 287 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
50 50
M FCC PARTA5C (AVG) FCCPARTA5C (AVG)
as 7 T 4a.aw/_/_,j
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.29 54.00 -10.71 30.74 32.26 671 32.42 6.0 114 207 AVERAGE 1 2412.00 107,00 ----vv -enee- 9,34 32,35 6.74 3242 6.00 114 287 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B3 of B37

TEL : +86-512-57900158
FCC ID: 2A3BS-GDVW553MINI-E




s=amranas. FCC RF Test Report Report No. : FR510904-02B
7
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCCPART 15C B FCCPART 15C
650 50
1
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 55.09 74.00 -18.91 42.54 3.6 671 3242 6.0 33 67 PEMK 1 2412.00 188,72 ----vv -vnem- 96.05 32,35 6.74 32.42 6.0 337 87 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART15C (AVG) FCC PART15C (AVG)
iy A 4a.av—‘/_//_l
AN N
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138917 4.79 54.00 -1L21 30.5 32.26 670 32.42 6.00 337 67 AVERAGE 1 2412.00 103,88 ----vv -=-om- 9121 3235 6.74 3242 6.00 337 87 AVERAGE
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Pol. Horizontal Vertical
1.,"Lmilllw‘ﬂrn) 1o Level (dBuVim)
1080 10,
900 90,
70 7 fi
i i i1 FCPA
50 ? WP & ! : | Ay
W W ey i
Peak & W P it W
300 300
Avg 150 150
3000 6000, 9000. 12000, 15000. 16000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read  Ant Cable Preamp Awx APos Thos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg Mz dBuV/m dBuV/m B dBW dB/m B B B deg
1 430408 39.70 74.88 -34.28 62.80 3418 9.5 65.%4 0.0 - --- PEAC 1 48408 45.76 74.80 -18.24 6B.84 3418 9.5 65.94 8.0 - --- PEAC
1 NG00 401 8376 4475 6LSL 3563 1LE1 644 008 - - Peak 1 TNB6.00 4691 8164 3473 6441 3563 1LE1 GAM 800 - - Peak
3 9643.00 46.44 8B.76 -42.32 6233 36.80 13.64 66.33 0.8 - --- Pesk 3 964B.00 43.50 B1.64 -33.12 6446 36.80 13.64 66.33 008 - --- Peak
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Pol. Horizontal Vertical
wLmI(d&Mm) WLmI(dBqu)
1050 1050
900
900
760 FCC PART 15C)
70
o FCCPART 5C(AVG)
T T
w i ) WWWWM
oy =
0 ) 3 .y ..,.n"""'"'" b e
| h JUY
Peak W e
100 14
Avg s
3000 6000. 9000, 12000, 15000, 18000
Fraquency (MHz)
oo 6000, S0, 12000, 15000, 16000 Linit Over Read Ant Cable Preamp Aux APos TPos
Frequency (NH2) Freq Level Line Limit Level Factor Loss Factor Facter Remark
Linit Over Read Ant Cable Preamp  Aux APos Thos Pz dBuV/m dBuV/m 0B dBuV dB/m 0B dB B m  deg
Freg Level Line Limit Level Factor Loss Factor Factor Remark L 45700 4LG2 B3.47 -4LES 6424 3477 B.95 65.34 000 - - Pesk
2 474,00 45.41 74.80 -25.50 70.57 3410 9.61 65.87 0.0 110 167 PEAC
_—— 3497400 45.77 54.00 -8.23 67.93 .10 0.61 65.87 0.80 110 167 AVERAGE
fiiz dhulfn diV/n db - da dbfn A A o deg 4 ST 4792 8347 -35.55 6179 .29 1060 65.76 0.09 ---  --- Pesk
L 4geg9 4224 7a.00 3176 6440 3410 9.61 €5.87 000 - - PEAK 5 OTLEG 4798 7400 1602 G566 62 ILE7 65,07 000 100 267 PEAK
1 TLGG ALET 74003233 3035 3562 ILET 6517 8.8 - - PEMC 6 731189 42.62 54.80 -11.38 60.39 35.62 11.87 65.17 0.80 189 297 AVERAGE
3974350 45.46 87.76 -42.30 6L.B3 37.00 13.66 66.13 0.0 ---  --- Pesk 7 9748.50 48.68 B3.47 -34.79 6415 37.80 13.66 66.23 0.9  ---  --- Peak
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9
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 *
45 95
B FCCPART 15C B FCCPART 15C
H /N \/J\M‘ .
1
iyl o e el
488 483 M
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2490.80 56.35 74.00 -17.65 43.41 32.50 6.85 3241 6.0 253 360 PEAK 1 2462.00 112,36 ---svv =vnem- 99.47 32,50 6.80 3241 6.00 B3 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
AN FCC PART15C (AVG) FCC PARTA5C (AVG)
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 43.99 54.00 -10.01 31.07 32.50 6.83 3241 6.00 253 360 AVERAGE 1 2460.00 107,43 ----vv -vnee- 9,59 3250 6.80 3241 6.00 253 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B7 of B37

TEL : +86-512-57900158
FCC ID: 2A3BS-GDVW553MINI-E




FCC RF Test Report

sPoRTON LAS. Report No. : FR510904-02B
9
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
50 \m | 50
I P N A bl
# BBttt At
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2488.00 56.09 74.00 -17.91 43.16 32.50 6.84 3241 6.00 301 43 PEN 1 2462.00 102,66 -----v -=--=- 89.77 3250 6.0 3241 6.0 01 43 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCC PART15C (AVG)
oo~/ A 4a.a\/_~f/’__’_’)
R R
Avg
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2488.00 43.27 54.00 -10.73 30.34 32.50 6.84 3241 6.0 301 43 AVERAGE 1 6,00 97.78 --vnev -emeee B4.89 3250 6.80 3241 6.00 301 43 AVERAGE
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Pol. Horizontal Vertical
wLeveI(dBqu) 1.mLew}I(lllm‘lﬁrn)
1050 1050
900 900
el 750 FCCPART 15C)
[
60.0
60.0 T FCCPART 15C TAVG)]
3
1
450 2 R 40 ‘ I
f " o
Peak Pl P - 00
anl 300
Avg s 150
000 6000, 9000. 12000, 15000, 18000
000 6000, mr — M;zcm 15000, 18000 Frequency (MHz)
. Linit Qver Read Ant Cable Preamp Aux APos  TPos
N Li‘flt L('M'e: LREEgF :”t Cible :N:"PF i“" HPos TPOSR ) Freq Level Line Limit Level Factor Loss Factor Factor Renark
req Level Line Limit Level Factor Loss Factor Factor emar!
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBu/m  dB BV dBm B B dB m  deg 1 492400 45.18 74.60 -28.82 67.27 34.85 9.66 65.809 0.0 ---  --- PEAK
1 452400 4031 74.86 -33.69 62.48 34.85 0.66 65.B8 6.8 - --- PEAK 1 598350 44.60 837 -37.68 6460 35.23 10.59 65.80 0.0 - - Pesk
1 73608 4213 74.08 3187 50.89 35.78 1194 6540 0.0 - --- PEAK 3738600 4254 74.00 -31.46 60.38 35.70 11.94 65.40 0.0 -~ --- PEAK
3 0847.50 445 B87.50 -42.92 59.77 37.19 13.71 66.89 0.00 - --- Pesk 4 9847.50 49.13 B2.37 -33.24 6432 319 1371 66.89 0.0 ---  --- Pesk
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10
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B FOC PART 15C B FCCPART 15C
1 \%MM
650 50
TV FITRRVNE IR PR RpAY® b ‘MM o L -
ag W ittt
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21388.91 6415 74.00 -9.85 SL61 32.26 6.70 32.42 6.00 228 360 PEAK 1 241200 111,95 --ssev oveeee 99.30 32,34 673 3242 6.0 28 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
50 50
FCC PARTJSC (AVG) FCC PART15C (AVG)
s 4MHMMHMWM_Wf_Jm#Mﬂ*W””“““J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.52 54.00 -5.48 35.97 32.26 671 3242 6.0 228 360 AVERAGE 1 2412.00 102,66 -----v -=--=- 9.01 3234 6.73 32.42 6.00 2B 360 AVERAGE
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10
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B CPART15C B FCCPART 15
650 1 Wﬂ/ \WM 50
b St g b M
u Bl st NS
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.78 60.14 74.00 -13.06 47.60 32.26 6.70 3242 6.00 33 85 PEM 1 2412.00 108,19 ----vv -veee- 95,51 3236 6.74 3242 6.0 338 85 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART 15C (AVG) FCCPARTA5C (AVG)
s 1 4a.av_h/_/_/__’)
SRS N R
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 4535 54.00 -B.65 32.80 32.26 671 3242 6.00 338 85 AVERAGE 1 1200 9897 ---eev oomeee 86,32 3.3 6.73 3242 6.00 338 85 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBqu) 1o Level (dBuVim)
1050 105
Ll %
FCC PART 15 75 i
60.
2 & ! WM
450 1 S ] ! .
Peak " i Wit W
annl 300
Avg 6
180
3000 6000. 9000, 12000, 15000. 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Awx APos Thos
Linit Over Resd  Art Cable Preamp A APos Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfm dBuv/m B BV dB/m BB B dB o deg 1 43408 40.13 74.80 -33.82 62.46 3418 9.5 65.%4 0.0 - --- PEAC
1 452400 38.99 74.80 -35.01 6L.27 3410 9.56 65,94 0.00 --- --- PEAK 1 TMB.SE 4434 7621 -3LY7 6L 3562 1LEL G406 808 - - Peak
2 964300 46.35 82,34 -35.99 62.29 36.80 13.64 663 0.8 - --- Peak 3 9648.00 49.00 76.21 -27.19 64.% 36.80 13.64 66.33 0.0 - --- Peak
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Pol. Horizontal Vertical
wLmI(dBWlm) 11"mel(dllu‘lrrn)
105,01 105,
0 m
0 FCCPART 1)
T
00
Gl FCCPART fECAVG]
FiC
| “
; s . e it s
50 ‘ 2 R W TR
Peak WV’ i -
00!
150
Avg s
3000 6000, mm.[ qum 15000, 18000
k) 000 . 12, 15000 18000 reaeney )
Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Auwx APos  TPos
lsit Oer Read At Ghlefrem Ax Hos Thos Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
Freq Level Line Limit Level Factor Loss Factor Factor Remark T W GWmeWm B G0 @ B B B m b
- 146150 4L9B 7743 3545 6462 M5 895 6634 0.0 - - Pesk
Mz dBulfn dBuV/n dB dB B B OB 0 o dgg 2 OMM0 4050 TA0G 350 L6 M0 .61 65.87 000 - - PEN
1 457400 40.45 74.80 -33.55 62.61 3419 0.61 65.67 0.B8 - oo PEAK 305094,00 45.64 77.43 3179 65.53 35.28 10.60 65.77 0.00 - --- Pesk
2OTALGR 4.2 74883178 5990 362 18T 607 8.8 - PEA 4 73109 4374 7400 -30.26 6L /G 1087 65.17 0.0 - - PEAK
3 9M8.50 45.73 BL9L-36.18 6L3D 37.00 13.66 66.13 .08 -~ Peak S O9MB.50 4541 77.43 -29.00 63.95 3760 13.66 66.23 0.80 - --- Peak
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12
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 *
45 95
B FCCPART 15C B FCCPART 15C
st \”‘%1 50
bbb " " PS———
u T R Ve s
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.86 59.26 74.00 -14.74 46.34 32.50 6.83 3241 6.0 254 360 PEAK T 262,00 112,17 --veev oomeee 99.28 3250 6.80 3241 6.00 B4 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
4 ! 4B-Bv~‘_’_,_,/~4—// E——
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 46.56 54.00 -7.44 33.64 32.50 6.83 3241 6.0 254 360 AVERAGE 1 2462.00 102,86 -----v -=--=- 89.97 3250 6.80 32.41 6.00 254 360 AVERAGE
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12
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
B0 M \\MM B0
i
Mgttt Wetbesa bt e
488 4B'BM
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%9.04 56,43 74.00 -17.57 43.49 32.50 6.85 3241 6.00 308 M PEN 1 2462.00 102,08 -----v -=---- 89.18 32.50 6.81 3241 6.00 300 44 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
50 50
FCC PART15C (AVG) FCC PART15C (AVG)
17— ] I
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 43.83 54.00 -10.17 30.81 32.50 6.83 32.41 6.00 308 44 AVERAGE 1 62,00 9287 ---nev oomeee 79.98 3250 6.80 3241 6.00 300 44 AVERAGE
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SPORTON LAB. FCC RF

Test Report

Report No. : FR510904-02B

Pol. Horizontal Vertical
gL v TN
105,01 1050,
0 m
750 750! FCC PART 15(
T
600
600 e ; FCCPART 15C (V)|
4 R
4R
0 ‘ 2 . oy o K L
.
Peak T " 0
N0
150
Avg s
3000 6000, mm.[ qum 15000, 18000
] 000, e, 1200, 15000 100 ey i)
Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Auwx APos  TPos
lsit Oer Read At Ghlefrem Ax Hos Thos Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
Freq Level Line Limit Level Factor Loss Factor Factor Remark T W GWmeWm B G0 @ B B B m b
- 1 492408 3087 74.00 3813 6L9G 3405 9.66 65.80 0.00 - - PEAK
Mz dBulfn dBuV/n dB dB dB/m B OB 0 o dgg OSSR 4304 TG40 GLTO W6 1050 6509 000 - - Pesk
1 42400 40.19 74.80 -33.81 62.28 34.85 0.66 65.60 0.08 - --- PEAK 3730600 4203 74.00 -31.97 53.79 35,70 1194 65.40 0.00 - --- PEAK
173600 L34 74.00 3016 59.60 3570 1L 65.40 .08 - PERK 4 797250 4400 6.5 3254 6238 .80 1235 6653 0.0 - - Pesk
19758 4505 BL77 6.5 6044 3709 171 6689 .08 -- Pesk 5OSB7.58 4937 76.54 2707 6456 319 1371 66.09 0.80  --- - Pesk
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FCC RF Test Report

sPoRTON LAS. Report No. : FR510904-02B
13
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B FOR PART 15C B FCCPART 15C
1
50 M 50
uy T I PR IS i
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 66.40 74.00 -7.60 53.86 32.26 6.70 3242 6.0 227 360 PEAK 1 241200 113,33 -=veev oomeee 106,68 323 6.73 32.42 6.00 27 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
) FCC PART 15C (AVG) FCCPARTA5C (AVG)
a8 f 4a.av_‘“’_’_/_'j o e —
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.76 5400 -4.24 37.21 32.26 671 3242 6.0 227 360 AVERAGE 1 2412.00 101,02 ----vv -=nem- 88,37 3.3 6.73 3242 6.00 27 360 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510904-02B

13
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 I
45 95
B FRCPART 15C B FCCPART 15C
Bl wﬁww \WMW B0
. i i ittt
®8- : 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.91 63.29 74.00 -10.71 58.75 32.26 6.70 3242 6.6 337 G5 PEM 1 2412.00 109,35 ---nev =veees 96.68 3235 6.74 32.42 6.0 337 85 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
50 50
FCC PART 15C (AVG) FCCPARTA5C (AVG)
4 ! 3
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 46.51 54.00 -7.49 33.96 32.26 671 3242 6.0 337 85 AVERAGE 1 100 97.47 --seev oomeee B4.80 3235 6.74 32.42 6.00 337 85 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510904-02B

Pol. Horizontal Vertical
1.mLemI(dBu‘ﬂrn) 11"Lmnzl(dBu‘lrrn)
105,01 1050,
0 m
0 FCCPART 1)
T
600
00 e 4 - FECPART CAVG)
9 45 Husto bt
50 . 3 P — - e
Peak WW"WW . m‘"“" pess
N0
150
Avg s
3000 6000, !mo.[ mum 15000. 18000
] 000, e, 1200, 15000, 100 ey i)
Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Auwx APos  TPos
freg Level Line Linit Level Factor Loss Factor Fact Renark
Linit Over Read Ant Cable Preamp Aux APos Thos req feiel L TINL edel Tactor - foss actor factor e
Freq Level Line Limit Level Factor Loss Factor Factor Remark T W GWmeWm B G0 @ B B B m b
- 144650 495 76.92 -35.97 63.54 3480 8.93 6634 0.00 - - Pesk
Mz dBulfn dBuV/n  dB dB B B OB 0 o dgg 2OMM G4 TAM AL G472 M0 056 6504 000 - - PEN
1 48400 39.63 74.80 -34.37 61.91 3419 9.5 6594 0.08 - - PEAK 359700 4571 76.92 -3L2L 574 322 1059 6584 000 - - Peak
1 O7BLE 8555 8436 3841 6352 3560 1.3 G439 BB - - Pesk 4 7530.00 5150 76.02-5.42 69.80 .60 1L 6495 000 - - Pesk
1 OO50.00 4406 B4.36-39.50 60.30 36.80 13.64 6533 803 - - Pesk 5954808 47.10 76.92 -29.80 63.06 36.80 13.64 6638 0.80 ---  --- Pesk
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samran s, -CC RF Test Report

Report No. : FR510904-02B

Pol. Horizontal Vertical
1,,"Ltzvel(llm‘ﬂfn] 1.mch\mI(dBu‘lrrn)
1050 f0ad
W 90
- FCLPART 140
70 FCCPART 15C]
600 i : FECPART 15C TG
i FCCPART 15C (4G 50 2 I — "
5 2 - ¢ ‘l s
Adl) 201!
Peak 1 W b
kI 150
Avg
150
3000 6000. 9000. 12000. 1500, 18000
Frequency (MHz)
3000 6000, 9000, 12000 1000, 18000 Linit Over Read Ant Cable Preamp  Aux APos  TPos
Frequency (H2) Freq level Line Limit Level Factor Loss Factor Factor Remark
Linit Ouer Resd Ant Cable Preamp  Aux APos  TPos Mo dBu/m dB/n B dR/ dBfm B B B on deg
Freq level Line Limit Level Factor Loss Factor Factor Remark LaM6S0 LG 77543500 619 B 8O3 6630 000 - ek
147400 4195 7480 3205 6411 .10 9.61 65.87 0.0 --- - PEAC
_— 358800 4447 7754 -33.07 6443 B.05 1059 65.80 0.0 - - Peak
Mrdbulfndbifn 8 B B BB B BB o deg ¢ OTILE BT 009 W5 B.6 ILE 6.7 060 29 315 PEN
1 457400 3B.80 74.00 -35.20 60.9% 3410 9.61 65.67 0.0 - --- PEAK 5 73L0D 40.70 54.00 -13.29 58.39 .61 1187 65.16 0.80 239 315 AVERAGE
1 TILGG 466 THB8 3034 EL3M 6 ILET BT 0.8 - - PEN § 9743.50 47.3 77.54-30.20 6291 37.80 13.66 66.23 0.0 ---  --- Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510904-02B

15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
i e I oo
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24549 6531 74.00 -B.69 52.39 32.50 6.83 3241 6.00 252 360 PEAK 1 2462.00 114,68 ----vv -=--=- 101,79 32,50 6.80 3241 6.00 22 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
s 4MwMWF+Wd““,,_ﬂwA»fﬂ”’““‘“”J\
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48350 47.96 54.00 -6.04 35.04 32.50 6.83 3241 6.0 252 360 AVERAGE 1 2462.00 10128 ----vv -vnem- 88,39 32.50 6.80 32.41 6.00 252 360 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510904-02B

15
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B A FCCPART 15C B FCCPART 15C
1
hsoeotbiatten TYR————
48 LT e
Peak
325 35
163 163
it 51, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2486.20 61.29 74.00 -12.71 48.36 32.50 6.84 3241 6.00 308 43 PEN 1 2462.00 103,61 ----vv -=nem- 9.71 3250 6.81 3241 6.00 300 43 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
50 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
wy i 8
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48350 4413 5400 -9.67 3121 32.50 6.83 3241 6.0 308 43 AVERAGE 1 U600 9117 --eeev oomees 7828 3250 6.80 3241 6.00 300 43 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510904-02B

TEL : +86-512-57900158
FCC ID: 2A3BS-GDVWS553MINI-E

Pol. Horizontal Vertical
mLeveI(d&Nﬁn) 12eLe\mI(dlm‘mn)
1050 1050
900
900
7860 FCCPART15C)
7 FCCPART 15C)
. i FECPART TACAVG]
FECPART fECAVE] ! H -
4R 4
- | PRI ey T L
450 : 2 W
Peak Ao P 300
300
Avg 150
150
000 6000, 9000, 12000, 15000, 16000
Frequency (MHz)
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Linit Over Read Ant Cable Preamp Aux MPos  TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Renark
freq Level Lfﬁﬂt L('Néi LREE(;F :ﬂt cibk :I‘e:llpF iux s TPOSH . Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B deg
TEG LRVEL LINE LIMLL Level Factor - LOss Factor Factor e 147658 ALE TR K55 6451 M 897 6635 0 - - Peak
- 144D 0.9 7H.00 3004 GL05 MBS 0.65 65.80 0.0 - - PEMC
Mo dbf dBVfn A8 B B B B OB o deg 3OS0 M9 TLIT IR B B IR 6.8 0.0 - - Pk
142600 30.54 7400 3445 6LE3 .05 9.66 6500 0.09 <= PEAK 4 THG0R 0533 7400 2867 BL.09 WD 1104 G540 0.0 - - PEAC
1760 ALOY TH.G0 301 SO75 .72 1MW 65,40 0.0 PEAK 5O0MTS 405 TILT-19.30 B4 9 1301 G508 000 - - Peak
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16
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_ RU26/0_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
650 i WJ \W 50
WMWMWWMWM L il i)
4898 183 M
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 237162 6119 74.00 -12.81 48.75 32.19 6.68 32.43 6.0 108 206 PEAK 1 2412.00 118,39 --veev ooeeee 105,76 32,32 6.73 32.42 6.00 100 286 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
813 813
650 50
ART15C AVE) FCCPART5C (AVG)
) ] ] 4a.av‘“/_’_/’_J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 369.80 43.9 54.00 -10.10 31.47 32.18 6.68 32.43 6.00 108 206 AVERAGE 1 2412.00 109,28 ----vv -=nem- 96,65 3232 6.73 32.42 6.00 100 206 AVERAGE
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s=amranas. FCC RF Test Report Report No. : FR510904-02B
16
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_ RU26/0_2412MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
50 50
1
bbby e FIPTORIRm——T
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 137097 56.05 74.00 -17.95 43.62 32.18 6.68 32.43 6.00 37 252 PEMK 1 241200 114,95 --veev womeee 10232 32,30 673 3242 6.0 374 252 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
650 50
CCPART5C AVG) FCC PARTA5C (AVG)
as i N 4a.a\’A/_J
Avg
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2386.% 43.06 54.00 -10.9 30.54 32.35 6.70 32.43 6.600 374 252 AVERAGE 1 2412.00 105,08 -----v -=--=- 9245 3232 673 3242 6.00 374 252 AVERAGE
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17
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
650 1 J M 50
, el ™ s A
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2378.12 60.08 74.00 -13.92 47.61 32.21 6.69 32.43 6.00 109 204 PEAK 1 241200 117,87 ---eev ovnees 10524 32,30 6.73 3242 6.00 100 284 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
FCTSPART 15C (AVG) FCCPARTA5C (AVG)
s f 4a.a\f~/‘/_’_//_J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 376,30 44.04 5400 -9.9 3157 32.21 G6.69 32.43 6.0 109 204 AVERAGE 1 2412.00 107,25 --=sev =emees 9,62 3232 6.73 32.42 6.00 100 204 AVERAGE
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17
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU52/37_2412MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
650 50
1
L sl el el B
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1377.21 55.82 74.00 -18.18 43.35 32.21 6.69 3243 6.00 375 253 PEMK 1 810,00 11273 --veev oomeee 10818 3232 6.73 3242 6.0 375 253 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
PART15C (Ave) FCCPARTA5C (AVG)
as 1 4a.a\-_f"/_J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138917 43.01 54.00 -10.99 30.47 32.26 670 32.42 6.00 375 253 AVERAGE 1 2412.00 103,07 ----vv -onee- 9.44 3232 6.73 32.42 6.00 375 253 AVERAGE
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18
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
650 i \\WM 50
Mt Attt et
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2388.60 57.92 74.00 -16.08 45.39 32.35 G6.70 32.42 6.00 109 205 PEAK 1 241200 11578 ---svv -vnees 103.06 32,33 6.73 32.42 6.00 100 285 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCCPART 15C (AVG) FCCPART15C (AVG)
s i 4a.axN"_/I_J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 4419 5400 -9.81 31.64 32.26 671 32.42 6.00 108 205 AVERAGE 1 241200 1042 --veev ovmeee 9156 3234 6.73 32.42 6.00 100 285 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_RU106/53_2412MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B  FCCPART 15C B FCCPART 15C
650 50
1
I XN WPV W T TR RS e
a8 11 SN ITLS et i
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138527 55.76 74.00 -18.30 43.19 32.24 670 3243 6.00 367 253 PEMK 1 2412.00 118,36 ----vv -=--m- 97.72 3.3 673 3242 6.0 367 253 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
650 50
FOR.PART 15C (AVG) FCCPARTA5C (AVG)
as : 4a.av~f/__J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.08 54.00 -11.00 30.45 32.26 671 32.42 6.0 367 253 AVERAGE 1 2412.00 100,43 ----vv -=nem- B7.84 3233 6.73 32.42 6.00 367 253 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B29 of B37

TEL : +86-512-57900158
FCC ID: 2A3BS-GDVW553MINI-E




s=amranas. FCC RF Test Report Report No. : FR510904-02B
19
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RUZ26/8_2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
50 50
1
A\ oll Wiyt
188 188 M
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248458 55.92 74.00 -18.08 43.08 32.50 6.83 3241 6.00 108 9L PEN 1 2462.00 103,56 ----vv -=--m- 99.66 32.50 6.81 3241 6.00 100 91 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
FCC PART15C (AVG) FCC PART15C (AVG)
48 1 448
Av ‘
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%5.60 42.9 54.00 -11.02 30.04 32.50 6.85 32.41 6.00 109 91 AVERAGE 1 60,00 9433 -veev oomeee B1.43 3250 6.81 3240 6.00 100 91 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RUZ26/8_2462MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B | FCCPART 15C B FCCPART 15C
1 W
b e el ayinkd, "
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 249460 56.59 74.00 -17.41 43.65 32.50 6.85 3241 6.00 108 95 PEM 1 2462.00 111,03 ---svv =vnees 98.13 3250 6.81 3241 6.00 100 95 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
iy et [t
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24835 43.08 54.00 -10.92 30.16 3250 6.83 3241 6.00 108 95 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
2,00 101,69 -----v ------ 88.79 3250 6.81 3241 6.00 108 95 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B p FCCPART 15C B FCCPART 15C
50 50
1
bt I M e b o |
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2487.34 55.39 74.00 -18.61 42.46 32.50 6.84 3241 6.00 139 157 PEAK 1 2462.00 117,58 ----vv -vnee- 104,68 32,50 6.81 3241 6.00 139 157 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
FCC PART15C (AVG) FCC PART15C (AVG)
) | )
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.80 43.63 54.00 -10.37 30.71 32.50 6.83 3241 6.0 139 157 AVERAGE 1 2462.00 106,83 ----vv -=-om- 93.93 3250 6.81 3241 6.00 139 157 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU52/40_2462MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
B FCCPART15C B FCCPART15C
SSIUAW«—.NN// \\\NWMM )
1
ER R
4898 183 M
Peak
125 125
163 163
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%9.64 56,57 74.00 -17.43 43.63 32.50 6.85 3241 6.00 108 G4 PEN 1 2462.00 108,61 -----v -=--=- 95,71 3250 6.81 3241 6.00 100 94 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
FCCPART15C (AvG) FCCPART15C (AVG)
44 1 48
Av
) 125 125
163 163
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48374 4314 54.00 -10.86 30.22 32.50 6.83 3241 6.00 108 94 AVERAGE 1 62,00 99,07 ---eev -omeee 86,17 32.50 6.81 32.41 6.00 100 94 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54 2462MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
113 103 !
45 95
B FCCPART 15C B FCCPART 15C
ss.oM \\« 1 B0
Mt a4
484 4B.BM
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248578 56.42 74.00 -17.58 43.49 32.50 6.84 3241 6.00 108 155 PEAK 1 2462.00 112,84 --vevv ovneee 99.94 32,50 6.81 3241 6.00 108 155 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
w4 [y
Avg
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 43.87 54.00 -10.13 30.95 32.50 6.83 32.41 6.00 109 155 AVERAGE 1 2462.00 103,46 ----vv -onem- 99,56 32.50 6.81 32,41 6.00 100 155 AVERAGE
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_RU106/54 2462MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B ) FCCPART 15C B FCCPART 15C
650 50
! W
s - - [T
Peak
325 35
163 163
it 51, M, M6, 88, 50 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 249166 55.66 74.00 -18.34 42.73 32.50 6.84 3241 6.00 255 67 PEMK 1 2460.00 107,43 --veev oomeee 9.53 3250 6.81 3241 6.0 B9 87 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
48 1 448
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.68 43.14 54.00 -10.86 30.22 32.50 6.83 32.41 6.0 255 67 AVERAGE 1 60,00 97.48 ---eev -oeeee B4.50 3250 6.81 3241 6.00 255 87 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B35 of B37

TEL : +86-512-57900158
FCC ID: 2A3BS-GDVW553MINI-E




samran s, -CC RF Test Report Report No. : FR510904-02B

Pol. Horizontal Vertical
f Level {dBuVim) i Level (dBuVim)
11 ] 11 [
s il
i UM i AT
| T
Peak 0 &
FCC PARTHAC (VG FCC PART A AVG)
Avg 8 L m m \ m{
ool - Pt bty okl Rl e
1! 1!
1 3 1 k|
16000 10400, 10800, . 13600, 000 16000 10400, 20800, 210, 13600, 1000
Frequency (¥H) Frequency (MH)
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Pol. Horizontal Vertical
MLM (dBuVIm) Level {dBuV/m)
675 61.5
5.0 Part 15C| 5 Part 15C]
Q25 ' oY |
300 5 " 304 ] e ;
3 4H L N m y 5 ‘3 » " .
175 z L 1. st
V ” WWM
M R
Peak 75 1!
R . . 12 0. 1000 "R . e, §12. 0. 1000
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos TPos Limit Over Read Ant Cable Preamp Aux APos TPos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBwV dB/m  dB dB B m deg PHz dBuv/m dBuV/m B dBW dB/m B dB  dB em deg
1 30.73 21.17 40.00 -18.83 28.88 24.73 0.36 32.80 @.80 ---  --- Peak 1 30.49 2205 40.00 -17.95 20.64 24.86 0.36 32.81 @.00 ---  --- Pesk
7 143.00 15.98 43.50 -27.52 30.19 17.39 1.19 32.70 @.80  ---  --- Peak 2 24995 19.69 46.00 -26.31 32.45 18.48 1.65 32.89 @.00 --- - Pesk
3 349.86 21.10 46.00 -24.90 31.61 20.37 1.97 32.85 @.00 ---  --- Peak 3499.70 2289 46.00 -23.11 2975 23.95 2.3 3315 @00 --- - Pesk
4 430.81 22.15 46.00 -23.85 29.46 23.59 230 3311 0.0 ---  --- Peak 4 563,11 25.89 46.00 -20.11 30.28 26,37 2.5 3.6 @.0@ - --- Pesk
5 627.13 25.03 46.00 -20.97 29.49 26.21 2.62 3.9 0.0 ---  --- Peak 5 78378 28.02 46.00 -17.93 20.75 28.37 2.95 33.85 @.00 --- - Pesk
6 829.77 28.42 46.00 -17.58 29.39 28.77 3.0l 32.75 0.0  ---  --- Peak 6 939,60 29.34 46.00 -16.16 27.91 38.52 3.21 3.8 @.00 ---  --- Pesk
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 100 - - 10HZ
802.119g 100 - - 10HZ

802.11ax HE20 100 - - 10HZ

802.11ax HE20 RU26 100 - - 10HZ

802.11ax HE20 RU54 100 - - 10HZ

802.11ax HE20 RU106 100 - - 10HZ
802.11b

Spectrum Analyzer 2
Channel Power + Q

InpulZ 500 Atten 10dB PNO. Fast Ava Type: Power (RMS)[1] > -
Corections: Off Gate' Off Trig: Free Run r [Sweep Time
Freq Rel- Int (S) IF Gain Low W 10.00 ms

Sig Track. Off
Sweep Time
Annotation
Scale/Div 10 dB Ref Level 106.99 dBuV Normal

Auto
Man

|Sweep / Measure
Continuous
Single

Center 2.462000000 GHz #Video BW 8.0 MHz" Span 0 Hz|
Res BW 8 MHz Sweep 10.0 ms (1001 pts)

b (OO ™~
-l:m L ¥
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802.11g

Spectrum Analyzer 2
Channel Power

Scale/Div 10 dB

Center 2.462000000 GHz
Res BW 8 MHz

802.11ax HE20

Spectrum Analyzer 2

Channel Power
Input Z. 50 0
Cormactions: Off
Freq Ref. Int (S)

Center 2.462000000 GHz
Res BW 8 MHz

+

Aften. 10 dB PNO: Fast
Gate: OFf

IF Gain' Low
Sig Track. Off

Avg Type: Power (RMS)
Trig: Frae Run

Ref Level 106.99 dBuV

Sweep [ Measure
Continuous
Single

#Video BW 8.0 MHz* Span 0 Hz|

Sweep 10.0 ms (1001 pts)

a1/ (00 = >
-:-:\[%, N

+

Atten. 10 dB PNO. Fast
Gata Off
IF Gain: Low

Sig Track: Off

#Avg Type. Power (RM! IT
Trig® Free Run

Ref Level 106.99 dBpuV

ISweep | Measure
Continuous
Single

#Video BW 8.0 MHz*

Span 0 Hz
Sweep 10.0 ms (1001 pts)

b (00 | ”
I-:-: I[%' AN
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802.11ax HE20 RU26

#Atlen: 10dB PNO. Fast
52 Off Gate: Off
Freq Ref Int (S) IF Gain' Loy
Sig Track: Off

Avg Type: Vollage
Trig: Free Run

0

Ref Level 106.99 dBpV

b,

Center 2.403500000 GHz
Res BW 8 MHz

#Video BW 8.0 MHz Span 0 Hz

Sweep 10.0 ms (1001 pts

L (B B R4

'

802.11ax HE20 RUS52

#Atten. 10 dB PNO. Fast
Gata Off
IF Gain: Low

Sig Track: Off

Avg Type: Vollage

KEYSIGHT |nput RF
pi Trig: Free Run

Ref Level 106.99 dBpV

ik A T iU sttt s

Center 2.404600000 GHz
Res BW 8 MHz

S ?

#Video BW 8.0 MHz Span 0 Hz

Sweep 10.0 ms (1001 pts

.-:-: F‘; -

'

Lo

Select Trace
Trace 1
Trace Type

Clear [ Write
Detector
Trace Average

Math
Max Hold

Trace

Min Hold Function

Normalize

Blank
Background

Trace Settings
Table

<

Meas Setup v

Listen

150 kHz-30 MHz Advanced

PRC
30 MHz-300 MHz

Global

CIS|
CISPR C/D
30 MH:
CISPRD
300 MHz-1 GHz
CISPRE
1GHz-18 GHz
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802.11ax HE20 RU106

Input Z. 50 0 #Atlen: 10dB PNO. Fast
Comactions: Off Gate: Off
Freq Ref Int (S) ain L
Sig Track: Off
1 Sp
Scale/Div 10 dB Ref Level 106.99 dBV

N B L F e e e i

Center 2.406300000 GHz #Video BW 8.0 MHz
Res BW 8 MHz

sl

Avg Type: Vollage
Trig: Free Run

Span 0 Hi

Sweep 5.00 ms (1001 pts

L2

AVl
'

Meas Setup v

Meas
Standard

0.00 dB Legacy
Gompat

Tune &
Listen

Advanced

| Edit Limit Giobal
All Limits

Test Limits.
On
off

X Unit

Freq
Time

Delete All Limits
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